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PARTS LIST
ISO 199

MODEL AVX-100
When Ordering Parts

BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL
USE PART NUMBER!

Item No. Description Part No. Quantity

03 Cam-Lock Brake Assembly (See ISO-254 for Parts)......................................................... 9947.0140 1
12A AVX-100 Alum Disc, 14" Dia    (Spec with Crank Handle Hole)......................................... 9949.0010 1
12B AVX-100 Alum Divider Disc, 14" Dia.................................................................................. 9949.0009 1
12C AVX-100 Alum Disc, 14" Dia    (Spec without Crank Handle Hole).................................... 9949.0008 1
13A AVX-100 Alum Drum, 6" Dia (6" length)............................................................................. 9949.0025 1
13B AVX-100 Alum Drum, 6" Dia (3" length)............................................................................. 9949.0026 1
19 AVX-100 Frame Assembly w/ Tray (See ISO-260 for Parts).............................................. 9949.0017 1

25A 1/4"-20 x 8" Carriage Bolt................................................................................................... 9949.0051 4
25B 5/16" Shoulder Bolt & Nut (for oval knob)........................................................................... 9914.0531 1
26 Edge Guard for Disc Cut-Out............................................................................................. 9965.0085 2
27 1/4" Hex Head Nut.............................................................................................................. 9904.5000 4

28A 1-7/8" x 1-5/16" x 1/8" Spacer............................................................................................ 9954.0021 2
28B 1/4" Flat Washer................................................................................................................. 9954.0005 1
28C AV Shaft Collar................................................................................................................... 9955.0250 1
32 AVX-100 Hub (per P32A-00180)........................................................................................ 9949.0035 1
55 Oval Knob (handle only)..................................................................................................... 9914.0565 1

56A Rubber Crutch Tip.............................................................................................................. 9965.0058 2
56B End Cap (CCF-7/8)............................................................................................................ 9958.0062 2
56C Black Gear Tie (12" Long) (Not shown).............................................................................. 9949.0082 1


